Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

14015039

Number / Nomero:

Page / Pagina:

176

Date / Dia: March 09, 2014

Tubos de Acero de México, 5.A.

Carret. México Veracruz K 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 222 989 1600 fax

Gustomer / Clienta: PLESA ANARUAC Y GIAS, S.A, DE C.V,

Customer’s Order Item / Orden Cliente - ftem:

Customer’s Reference { Ref. del Cliente:

Manufacturer's Warks Order N° { Gonfirmacién de Venta:

APi 5L ED45S/JULY 2013

B/X42-1.245{1.290 PSL1

NIA NIA 214099701
Manufacturing Precess ! Proceso de Manufactura: Praduct Type / Tipa de Praducto: Surface f Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
[Standard or Specification / Normas o Especificaciones: JSteel Grade / Grado de acera: Ends / Extremos:

NORMA{L BEVEL
BISELADO NORMAL

Dimensiens / Dimensiones:
2.375 X 0.218 INCH
60.3 X 5.5 MM

Schedule / Cedula:
SCH 080/ W.C XS

Length / Longitud;
19.69/ 21.33 FT
600/ 6.50 MTS

Quantity f Cantidad: 21 Pes/Pz
446.490 FT
136.090 MTS

2277.37T LB
1033.000 KG

Neminal Weight / Peso Nominal:
5.03 LB/FT
7.48 KG/M

Heat N*®

Spacimen condition Specimen dimensions Test Y.S. U.T.S, Y.3JU.T.8 Elengation / Alargamiento
Sample N° | Gondician de la probela Dimensiones de ta probeta temp | Eul 0.59 %. Reg.
Colada N°| Muestra N° | Ls Sc | Type| Or Bize Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. obt.
Tipo Tamahc Seccion | ensayo [Max; — Max: -- -
mm mm2 | °C MPa T JiPa in Y%
[~ 7522 54072 B [ AM | Ss | L f 1927 X05.54 109,12 | RT 352 503 0,70 2 218 | 370

B: Body / Cuerpo
L: Longitudinal / Longitudinal

‘Loz initial length / Longitud inicial

AM: As manufactured / Segln pracese da fabricacion

Ls: Localion of sample / Ubicacitin de la muestra

Max; Maximurn { Maximo

Qul: Origntation / Orfentacion

Reg. Max: Required maximum / Maxime requerido

‘Rag: Required/ Requerido

Sc: 8pecimen condition / Condicidn de |a probeta
Ss: Strip specimen / Muestra rectangular

.. U.1.8: Ulimate tensile strangth / Res:stenma

- Y.8:Yield strength / Fluancia -

'oom ternperature f Temperatura ambiente.

Composmon % .'Composmlén % T

x 1600 L . Xa0too o X100
C | Mn "Nb- _'rNi Culs | ALl T |- As|.B]ca] N |coli|Cal 2[Cal. 3
H Max | 28 § 120 = | 400|400 ] — | = =V =] =] -] - {45 }1i06] &
Mn | - 120 i A I N R - -1 -t -7~
Fear e | Sample W [P Max | 28 130 o I N EN R ERET NG
Colada N" Muestra N* Min B B -] e - - - - - - - =
~ 1522 ], D000 [N RE TR BT 1 |.20:] 51 [ 3 [ 21 T { 18] 50 | 04
7522 -] 54072 A S - 0.2 ] 46| 3 |20 g 15|54 0

Thts cemm:ale Is Issued by a compulenzad systam and itis vand with alectronls signatura. Dn tha nrlg'\nal ce_rfi'rr:aie ihe trade-mark green c:alared_ e
Tenarls" is stamped. In case the owher of the nngmal carfificate would release a copy of il, he mus{ attést is mnfarmlty to the eriginal one takmg
. upun himseif the respansibility for any unlawful or na! a!lowed use. Any

ion and/or falsification will be subjecled to he law.

| Tenaris coler verde. En caso de que &7 poseedor del serfificaro’ entrague una ¢opla, debera garanlizar la conformidad con el arginal haciéndose

IEs'le certificado s emils medianle sislema computarizade ¥ es validsdo con firma electranica.

Jresponsable par cualquier uso ilegal o indebids. Cualgular alleractin yio falsificacion estars sujsta ala fey. -

FORO03171

E! cartificado orlginal pesee impreso el logo
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Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

14015039

Date / Dia: March 09, 2014

Page / Pagina:

2/6

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DECV. Cuslomer s Order llem / Orden Ghents - em. Customer’s Reference / Ref. del Cliente:  {Manufacturer’s Works Order N° / Confirmacion da Venta:
NIA NIA 214099/01

FManufacluring Process { Procesa da Manufactura: Product Type / Tipe de Producto: Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or SpecHication / Narmas a Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API 5L ED45/JULY 2013 BrX42-L245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule { Cédula: Length { Longitud: Quantity / Cantidad: 21 Pes/Pz Nominal Wetght / Peso Nominal:
2.375 X 0.218 INCH SCH 080/ W.C X5 19.69/21.33 FT 446.450 FT 2277377 LB 5.03 LBIFT

60,3 X 5.5 MM 6.00 / 8.50 MTS 136.090 MTS 1033.000 KG 7.48 KG/M

Compositlon % / Composicién % :
X100 X1000 X 10000 X100
[ Mn S | Mo ] Cr B 54 v Nb Ni Cu | Sn Al Ti As B Ca N |Gol. 1}Col. 2
H Max 28 | 120 - 15 an 30 30 B0 - 400 § 400 | - - - = - - - 15 | 100
Win -~ p 2] 10| - —~ - — - -- — - B - - - -1 -1 - - -
Heai N* Sample N° [P Max 28 § 120 - 15 40 30 30 B0 - 400 | 400 - - - - - - - 15 | 100
Colada N° | Muestra N° Min - 29 10 - = = s ) — — - - - - - - - - - -
7522 54073 P 18 73 27 | &7 7 4 .4 0 [] 20 45 3 19 0 1 0 13 56 G [142] O
] SUMA Nb+V+Ti S Gl 3.8 UMA Nb+V - Max; Maximum / Méximoe -._-P: Product / Products
‘ Col 2 SUMA Mo+Cr+Ni+Cu+V H:, HeaUCulada Min: Miniaum ¢ Mirimd., ’

Renquired values - Individuals  Individuales .+ Average I Promedic Hardness fype/Tipe de dureza:HRC
Valores requeridos |- Mini— -~ § Max 22.0 | Var— Min: = . |- Max:— [ Var— s L
" Héai‘N‘ Sampla N° Specimen capdition B Quad; Scale . MW L
Calada N* Muestra N° Ls . : Sc : Escala I 2 3 Avg.
maun a— - — e
7522 54072 B AM- 1 HRBW 6.3 | 76.7 76.3 | 764
7522 54073 .B AM 1 HRBW 764 |- 785 | 764 761

- Avg Average -f Promedio

AM As manufactured / Segin proceso.de fabncaclon -

M

Ls Locatlon of sample i Ublcaclun de la muestra

ax: Maxlmurnn'Méxlmc S

_MW: Middle wall / Cenlro
. Quad Quadrant / Cuadrante

Var Variation / Variacion

This cerlrnnale s |ssnad bya cornpulenzed sysiem and it Is vaild with electronis signature. On lhe ariginal :ertrﬁcate the trade-mark green r.olnred
"Tenarisis starr\ped In case the owner of the: uﬂg{nal certificate would release a copy of it, he-must attest its conformity to the criginel one taktng
upun himself the respons\bl ity for any unlawtil'ar notallowsd use. Any alteration andior fa\s{ﬂcaﬂun ‘will ba subjeclad to the law.

Esle certificado se emite medianie sistema com putarIzan y s validado. ¢on firma elactrdnica.  El cerlficado original posee impreso el lago
Tenaris calor verde. En case de que ef poseedor del-cerfificadaentregus una.copia. debera garantizar fa conformidad con el original haciéndose
rasponsable por cualquier uso ilegal o indebido. Cualguier allsracisn v/ falsificacion astars suEla a Ia ley.

FOR03171



Tenaris

TJubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Deifino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 21697 MEXICO

(52) 229 989 1100 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nameo: Page / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA 14015039 3/6
. Date / Dia: March 09, 2014
Customer/ Cliente: PLESA ANAHUAG Y CIAS, S.A. DEC.V. ’ Custorner’s Order Hem / Crden Cliente - ltem: Customer's Reference / Ref. del Cliente:  |Manufacturer’'s Works Order N°® f Confirmacidn de Venta:
N/A NIA 214099701

Manufactising Process / Proceso de Manufactura: Product Type / Tipo de Producte: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
]LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
{Standard or Specification / Normas o Especificaciones: Steel Grade [ Grado de acero: nds { Extremos:

AP] 5L ED4S/JULY 2013 B/X42-L.245/1.290 PSLT NORMAL BEVEL

BISELADO NORMAL

IDimensions / Dimensiones: Schedule f Cédula: Length ! Lengitud: Quantity / Cantidad: 21 PcsiPz Nominal Weight / Pase Nomiral:
2.375 X 0.218 INCH SCH 080/ W.C XS 19.69 7 21.33 FT 446 490 FT 2277377 LB 503 LBIFT
]60-3 X 5.5 MM 6.00/ 6.50 MTS 136.090 MTS 1033000 KG 7.48 KG/M

INESS / DURE:

IB: Body / Cuerpo i Min: Minimum / Minimo

Sc: Specimen condition / Condicién de a pro

BEND

NG/ DOBLEZ.

Standard / Norma:
Heat N* | Sample N* Resutt
Colada N°* | Muestra N* Resuitade
, T332 34073 Gaod 7 Buenp

-Pressure / Prasion i Time f Tiempa . Results / Resultado
- Uit/ Untdad, Value /Valor |  Secands ! Segundos
L mpa 20.5 ) 5 . ... .. Satisfactory [‘Satisfactorio

* |'Tenaris”is stamped. In case the owner of the ariginal certificate would release a copy of it, he'mus@ altestits canformliy 1o the original one taking
wpen himsalf the raspansibility for any unlawful or not allowed use. Any alteralion ang/or falsificalion wili be.subjected o the law.

;.| This certificate is issued by a mmpu:e'rized sysiem and it is.valid with electronic signatire. On the originél ceriificate the trade-mark grean colored ™

/|Este cerlificado se emite mediante sislema compularizade. y es velidado.con fima electrénica. €l cenlificado original poses impreso & logo
‘| Tenaris color verde. En cass de que el poseedar del certificatdo antrégue uha copla, debera garantizeria conformidad con el orliginal haciéndesa

por ier uso ilegal o

l debldo. Cualquler alieragion /o falsificacién estara sujela a la.ley,

FORO3171
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Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz IKm 4337 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 97697 MEXICO
(52} 229 089 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / N!Jmero:

14015039

Date / Dia: March 09, 2014

Page / Pagina:

4/6

Customer s Order ltem { Otden Cliente -

Customer's Referance ! Ref. cel Cliente!

Custemer ! Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V, liem: Manufacturer's Werks Order N° / Confirmacién de Venta:
: N/A NIA 214099/01

Manufaciuring Pracess / Proceso de Manufactura: Produst Type / Tipo de Producta: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PiPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Nermas ¢ Espevificaciones: Steel Grade / Grado de acero: Ends f Extremos:

APE SL ED45JULY 2013 BrX42-L245/1L.290 PSLA NORMAL BEVEL

BISELADO NORMAL

136.090 MTS

Dimensions / Dimensiones: Schadule f Cédula: Length / Longitud: Quantity / Cantidad: 21 Pes/Pz MNorninal Weight f Peso Nominal:
2.375 X 0.218 INCH SCH 080 T W.C X3 19.69 f 2133 FT 446.480 FT 2277.377 LB 5.03 LBIFT
60,3 X 5.5 MM 6.00 / 6.50 MTS 1033.000 KG 7.48 KG/M

Heat treatment / Tratamiente térmice: Pipe f Tubo
Cuench media of heat treatment process ! Medio de enfriamenie del tratamiente érmico: nfa
Temperature Scale { Escala da Temperaiura: nfa

Type
Tipo

asrolled

Supplementary Information

] Méﬁufaclured by TenarlsTamsa

Slael meking process:
; |Ftectric: Arc Fumace-Ladle Furnaue-Cununuous Casﬁng Macl—une

Fully Kll[ed Steel

_{Materia! free from Mercury contamination

Not repaired by welding

Mon destructive test. Satisfactory

inspection method

EMI-FLVI - MPI -

MATERV\LACCORDING TO NACE MROATES ISO 15166-2,2009. AND

e NACE MRO103, 2010 ONLY FOR HARDNESS 22 HRC MAX

: MATEROAL MANUFAGTURED AGCORDING TO:

Informacian-Suplementaria

Fahﬁcado por TenarisTamsa
Fahricacion det acaro;

N Homo de Arco Eléctrico-Hormo de Af‘naclén Maquina de Colada Conllnua
‘|acera camado con aluminio -
- [Material llbre de contaminacian de Mercuric

No reparade por soldadura
Control no destrueliva, Satisfactorio
Método de inspeccian

LEMI= FLVI - WP -

MATERlAL DE ACUERDO A NACE MROM7E/ ISC 151 56-2 2005 2
NACE MR0103 2010 SOLO DUREZA MAX. 22 HRC
MATERIAL FABRICADO DE ACUERDO A:

. Thls cerificate s lasuad by a cumpu!eﬁzad systern anditis vahd with elecironlc signature. On me orlginal cartficate the trade-mark green colnred’

"Tenaris” is stamped. 'In case the owner of the: ungmal cemﬁcals would release a copy of il, hé must attest iis conformity te Lhe original one lakmg
upon himsalf the responsikllity for any unl lawtul ar not aLIawed use. Any alteration andfor falsiﬂnahnn will be suhjecled in. U\e law,

Esle-cerﬁcado 'se emite mediante sistema cnmputan"z'ado y esvalidado con fimna electranica. £l cenlificado ariginal posee Impﬁgn al logo
Tenaris calor verds. En caso de que el poseedor del cerfificada’ entregus una copia, debera garantizar Ja conformicad con el original haciéndose

responsable por cualguier use ilegal ¢ Indebide. Cualquier alleracion o falsificacion estara sujelaa la !a!A

FOR03171
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Tenaris

Tubos de Acera de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.R 91697 MEXICO

(52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

14015039

Page / Pagina:

5/6

Date / Dia: March 08, 2014

Custemer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Cuslomer s Order Nem 7 Orden Clianta - tem:

Customer s Reference / Ref. del Gliente: Manufacturar's Warks Order N* / Confirmacién de Venta:

N/A NIA, 214099/01
Mantfacturing Pracess / Proceso de Manufactura: Praduct Type / Tipo de Producte: Surface / Supetficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L EDASIULY 2013 B/X42-L245/L290 PSLA1 NORMAL BEVEL

BISELADC NORMAL

[imenskons / Dimensiones:

2.375 X 0.218 INCH
60,3 X 5.5 MM

Schedula / Cédula:
SCHOBD/W.C XS

Length / Longitud:

19,69/ 2133 FT
6.00/ 6.50 MTS

446.490 FT
136.000 MTS

Cuantity / Canfidad: 21 Pes/Pz

2277.3717 LB
1033.000 KG

MNominal Weight / Peso Nominai:
503 LBIFT
7.48 KG/M

Supplementary Information
Infarmacién Suplementaria

ASTM AS2 GR.BH2
ASTM A108 GR.BHA
ASME SA106 GR.B/201C

Tamsa Ref: 618299

AP 5L GR.BA42-L 245/1.290 JULY 2013 APPLY ANNEX "C" & "E"

ASTM A53 GR.BIZ
ASTM A106 GR.B/1
ASME SA106 GR.B/2010

Tamsa Ref; 518299

AP| 5L GR.BfX42-L245/L280 JULIO 2013 APLICA AN ;

- HeatN® Quantity < ‘Length “Waight’
! 'ColaéaN_' Cantidad Langitud _ “Peso
. - Plecas) TE () _{Tons}

~rETr 21 42649 - | . 136,00 1035

. Average Iengih per pige

MNominal weight per pipe

Longltud_promedlo por fubo

‘Paso neminal por tubo

[ ™) (B {kgim}
31,261 GAB 5101 7,501

: This cetiificate Is issued by a aumpulenzad system-and it & valld with electronic signature. On U1e ongmai cerhr cate'tha trade-mark green corored i
"Tenaris" is.stamped.. In case the owner af the original ceriificate would release a copy of it, he:must.atiest s confarnilly 1o the original cne lakmg L
upcn.himse!f the respnnsmshy for any unlawful of Rot allnwad uze. Any aftarslion and/or falslﬂwﬂon vl e 5ubjecled 1o thie iaw.

- Este cerfificado se emite mediante sislema oompuiaﬁz;do y'es validado confirma electronica.  El certificado original pasee imprese el logo
Tanaris color verde. En caso de que el poseedor dal certificado eniregue’ una copia, deber garantizar la confarmidad con el original hacidndose

responsable por cualquisr usa legal ¢ indebido. Cualquisr slisraciin yfo falsificacion eslara sujeta a Iz lsy.

FOR03171
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H Tubos de Acero de Méxica, S.A,
ena rES Carret. Méxice Veracruz Km 433.7 SN
Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Ntmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 14015039 6/6
! ’ Date / Dia: March 09, 2014
Custemet { Cliente: PLESA ANAHUAC Y CIAS, 8.A. DE C.V. Customer’s Order Item / Orden Cliente - tem: Cuslomer s Reference  Ref, del Cliente: | |Manufacturer s Works Order N° { Confirmacian da Venta:
MIA NIA 214099/61
Manufacturing Precess / Proceso de Manufactura: Product Type / Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED ’ LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Speclification / Nermas ¢ Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP} 5L ED45/JULY 2013 BIX42-1 245/1 290 PSL1 . NORMAL, BEVEL
) BISELADO NORMAL
Dimensions ! Dimensiones: Schedule / Cédula: Length / Longitua: Quantity / Cantidad: 21 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH SCH 080 / W.C XS 196972433 FT 446490 FT 2277377 LB 5.03 LB/FT
60.3 X 5.5 MM 6.00 / 6.50 MTS 136.090 MTS 1033.000 KG 7.48 KG/M

[ TS 15 to certify that The product described hale has heen Manaclured, samplad, (estad, and inspacted I ACCArdance Wik |Por el presente cerliicamas que el matenal aqui descnto ha sido fabricado, muestreado, ensayado e inspeccionada de
! purchaser order requirements. This cerlificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo a los raquisitos de su orden de compra. Este certificado ne es, ni puede ser usado, como una declaracian de origen.

CUSTOMER . THIRD PARTY

INSPEGTICN COMPANY
COMPARIA DE INSPECCION

Company Name: N/A :
Employee Name: N/A QUALITY CERTIFICATION DEPT. GHIEF OF QUALITY CERTIFICATION DEPT,

DEFTO. DE GERTIFICACION DE CALIDAD RESPONSABLE DEL GEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castelld Abraham ] ) Rafael Gutidrrez de Velasco Magallaes
»
This certlﬁcate is |ssued by a cnmputerlzed sysiem and it is valld with alectrenle sighature. On lhsmiginal r.anlﬁnaie hi trade-mark grean oolured Este centificado se emite mediante slslema compularizada y es Validata, con Brma BIaCtanca, Bl Cariiieado ofiginal poses impresa &l logo
“Tenarig” |5 stamped. In case lhe owner af the' uﬂginal certlficate would release a copy of it. he must atlest its conformity to the eriginal one 1ak|ng .7 {Tenars color varde. En caso de qus e} paseedcr del cedificado’ entregua:una copia, debera garantizar I conformidad con el original haciéndose
upon hlrnSEif the re5p0n5|bl!|ly for any unlawful or not af Icwed usge. Any alteration andfor 1a|siﬁcatlur| wifl be sul:qacled to the faw. . " ~Jresponsable por cualquier uso ilegal o indebido, Gualquier alteracion o falsificaclén estara sujeta a fa ey,
o _ T _ -- - . FOR03171
.




